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TEST REPORT
Applicant : SHENZHEN APEXIS ELECTRONIC CO., LTD.
Manufacturer : SHENZHEN APEXIS ELECTRONIC CO., LTD.
EUT : [P Camera
Model No. : APM-J4035-WS
Serial No. : N.A.
Trade Mark : -l:i-apExi S
Rating : S5VI=/Z 2A

Measurement Procedure Used:
FCC Partl5 Subpart C, Paragraph 15.247

The device described above is tested by Shenzhen Anbotek Compliance Laboratory
Limited to determine the maximum emission levels emanating from the device and the
severe levels of the device can endure and its performance criterion. The measurement
results are contained in this test report and Shenzhen Anbotek Compliance Laboratory
Limited is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is
technically compliant with the FCC Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced in part
without written approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Test : Apr. 10~ 29, 2014

ook 29

(Tested Engineer / Rock Zeng)

Fmy Ping

(Project Manager / Amy Ding)

7 |
)/ oy’ L:/LLA

(Mdnager / Tom Chen)

Prepared by :

Approved & Authorized Signer :

Shenzhen Anbotek Compliance Laboratory Limited
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT

Model Number

Test Power Supply :

Adapter

RF Transmission
Frequency

Channels

Modulation

Antenna Gain:

Applicant

Address

Manufacturer
Address

Factory
Address

Date of receipt

Date of Test

: IP Camera

. APM-J4035-WS

AC 120V/60Hz for adapter

: Model: MLF-012W0502000

Input: 100-240V~, 50/60Hz, 0.4A Max
Output: 5V===, 2A

: 2412MHz~2462MHz (802.11b/802.11g/802.11n(HT20))

2422MHz~2452MHz ( 802.11n(HT40))

: 11 For (802.11b/802.11g/802.11n(HT20))

7 For (802.11n(HT40))

802.11b CCK
802.11g OFDM
802.11n MCS

: 0dBi

: SHENZHEN APEXIS ELECTRONIC CO., LTD.
: 502 East Keji Building, ShenZhen High-Tech Ind-Park, Nanshan

District, Shenzhen, 518057, China

: SHENZHEN APEXIS ELECTRONIC CO., LTD.
: 1201 West Keji Building, ShenZhen High-Tech Ind-Park, Nanshan

District. ShenZhen, China

: SHENZHEN APEXIS ELECTRONIC CO., LTD.
. Building 11#, Shaer Bluesky Technology, Shajing, Bao’an,

Shenzhen, China

: Apr. 10,2014

: Apr. 10~ 29,2014

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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1.2. Auxiliary Equipment Used during Test

PC - Manufacturer: DELL
M/N: OPTIPLEX 380
S/N: 1J63X2X
CE , FCC: DOC

MONITOR . Manufacturer: DELL
M/N: E170Sc
S/N: CN-00V539-64180-055-0UPS
CE , FCC: DOC

KEYBOARD . Manufacturer: DELL
M/N: SK-8115
S/N: CN-0DJ313-71616-06C-02XN
CE , FCC: DOC
Cable: 1m, unshielded

MOUSE . Manufacturer: DELL
M/N: M-UARDEL7
S/N: N/A
CE , FCC: DOC
Cable: 1m, unshielded

Printer : Manufacturer:Brother
M/N: MFC-3360C
S/N: N/A
CE, FCC:DOC
Power Line : Non-Shielded, 1.5m
VGA Cable : Non-Shielded, 1.5m

Network Cable : Non-Shielded, 1.5m

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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1.3. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

CNAS - LAB Code: L3503

Shenzhen Anbotek Compliance Laboratory Limited., Laboratory has been assessed
and in compliance with CNAS/CLO1: 2006 accreditation criteria for testing
laboratories (identical to ISO/IEC 17025:2005 General Requirements) for the
Competence of Testing Laboratories.

FCC-Registration No.: 752021

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been
registed and fully described in a report filed with the (FCC) Federal
Communications Commission. The acceptance letter from the FCC is maintained
in our files. Registration 752021, July 10, 2013.

IC-Registration No.: 8058A-1

Shenzhen Anbotek Compliance Laboratory Limited., EMC Laboratory has been
registered and fully described in a report filed with the (IC) Industry Canada. The
acceptance letter from the IC is maintained in our files. Registration 8058A,
February 22, 2013.

Test Location

All Emissions tests were performed at

Shenzhen Anbotek Compliance Laboratory Limited. at 1/F., Building 1, SEC
Industrial Park, No.0409 Qianhai Road, Nanshan District, Shenzhen, Guangdong,
China

1.4. Measurement Uncertainty
Radiation Uncertainty : Ur=4.3dB

Conduction Uncertainty : Uc=3.4dB

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4: 2009 and

FCC Part 15, Paragraph 15.247.

2.1. Summary of Test Results

The EUT has been tested according to the following specifications:

Standard Test Type Result Notes
FCC Part 15, Paragraph 15.107, 15.207 Conducted Emission Test PASS | Complies
FCC Part 15, Paragraph 15.247(b)(1) Peak Output Power PASS | Complies
FCC Part 15, Paragraph 15.247(a)(2) 6dB Bandwidth PASS | Complies
FCC Part 15, Paragraph 15.247(c) 100kHz Bﬁglxcllatgg(;t;ﬂequency PASS | Complies
FCC Part 15, Paragraph 15.209(a)(f) Spurious Emission PASS | Complies
FCC Part 15, Paragraph 15.247(a)(1) Frequency Separation - N/A
FCC Part 15, Paragraph 15.247(a)(1)(iii) | Number of Hopping Frequency - N/A
FCC Part 15, Paragraph 15.247(a)(1)(iii) Time of Occupancy - N/A
FCC Part 15, Paragraph 15.247(c) Peak Power Density PASS | Complies

2.2. Description of Test Modes

The EUT has been tested under operating condition.

Software used to control the EUT for staying in continuous transmitting and receiving mode

isprogrammed.

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps lowest data rate (worst case) are chosen for the final testing.
IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps lowest data rate (the worst case) are chosen for the final testing.
IEEE802.11n (HT20): Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.
IEEE802.11n (HT40): Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz)
with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544  Fax:(86)755-26014772

www.anbotek.com
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2.3. List of channels:

V' -available

X - tested
Number Frequency(MHz) 802.11 802.11
b/g/n b/g/n
(HT20) (HT40)

1 2412 N, X
2 2417 N,
3 2422 N, X
4 2427 N,
5 2432 N,
6 2437 N, X X
7 2442 J
8 2447 ~
9 2452 N, X
10 2457 ~
11 2462 N, X

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3. Conducted Emission Test

3.1. Block Diagram of Test Setup

3.1.1. Block diagram of connection between the EUT and simulators

Test Receiver

AC mains 4 LISN Adapter EUT PC System

3.2. Power Line Conducted Emission Measurement Limits (15.207)

Frequency Limits dB(uV)
MHz Quasi-peak Level Average Level
0.15 ~ 0.50 66 ~ 56* 56 ~46*
0.50 ~ 5.00 56 46
5.00 ~ 30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.3. Configuration of EUT on Measurement

The following equipments are installed on Power Line Conducted Emission Measurement to
meet the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4. Operating Condition of EUT

3.4.1. Setup the EUT and simulator as shown as Section 3.1.
3.4.2. Turn on the power of all equipment.

3.4.3. Let the EUT work in test mode (On) and measure it.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3.5. Test Procedure

3.6. Test equipment

The EUT system is connected to the power mains through a line impedance stabilization
network (L.I.S.N.). This provides a 50ohm coupling impedance for the EUT system. Please
refer the block diagram of the test setup and photographs. Both sides of AC line are checked
to find out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed according
to FCC ANSI C63.4-2003 on Conducted Emission Measurement.

The bandwidth of test receiver (ESCI) set at 9KHz.

The frequency range from 150KHz to 30MHz is checked.

The test results are reported on Section 3.6.

Item Equipment Manufacturer | Model No. |Serial No. Last Cal. Cal. Interval
Lo Two-Line hp b e & Schwarz| ENV216 | 100055 | Apr. 23,2014 | 1 Year
V-network
2. |EMI Test Receiver| Rohde & Schwarz ESCI 100627 | Apr. 23,2014 1 Year
3 |RF Switching Unit| ~ ComPlance 1 poy v | 38303 | Apr.23,2014 | 1 Year
Direction

3.7. Power Line Conducted Emission Measurement Results

PASS.

The frequency range from 150KHz to 30 MHz is investigated.

Please refer the following pages.

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: On

Test Specification: AC 120V/60Hz for Adapter
Comment: Live Line

Tem:25°C Hum:50%

SCAN TABLE: "Voltaage(150K~30M)FIN"
Short Description: 150K-30M Disturbance Voltages

Level [dBUV]
80
70
60
50
40

30 A
Llli W I l
20____T _____ T____|
| | |
10 \/-W_W/_\M\AM il ‘
L : . .
150K 300k 400k 6OOK 800K 1M oM 3M  4M 5M 6M &M 10M 20M  30M

Frequency [Hz]

X ® XxMES AT1404713104_f£fin

MEASUREMENT RESULT: "AT1404713104_fin"

4/11/2014 2:41PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.582000 21.80 20.1 56 34.2 QP Ll GND
1.810000 23.20 20.3 56 32.8 QP Ll GND
2.615500 22.40 20.4 56 33.6 QP L1 GND
2.912500 20.20 20.4 56 35.8 QP Ll GND
4,258000 20.40 20.5 56 35.6 QP Ll GND
22.288500 11.20 20.8 60 48.8 QP Ll GND

MEASUREMENT RESULT: "AT1404713104_ fin2"
4/11/2014 2:41PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.343500 14.30 20.1 49 34.8 AV L1 GND
0.456000 21.30 20.1 47 25.5 LV Ll GND
1.013500 13.80 20.2 46 32.2 AV L1l GND
2.615500 11.50 20.4 46 34.5 AV Ll GND
5.455000 9.30 20.5 50 40.7 RV Ll GND
22.289500 6.00 20.8 50 44.0 RV L1l GND

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: On

Test Specification: AC 120V/60Hz for Adapter
Comment: Neutral Line

Tem:25°C Hum:50%

SCAN TABLE: "Voltaae(l150K~30M)FIN"
Short Description: 150K-30M Disturbance Voltages

Level [dBpV]
80
70
60
50

40 | I \ I I
A | | | |
30777«?4‘ Fqb\ J, [
i “N%m{
2015 T ————T————| [I 1‘---
|
10———MMLM
I I I
0 1 1 L 1
150k 300k 400k SUOK SODK 1

Frequency [Hz]

®x ® XMES AT1404713103_fin

MEASUREMENT RESULT: "AT1404713103 fin"

4/11/2014 2:38PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.442500 33.60 20.1 57 23.4 QP N GND
0.555000 22.10 20.1 56 33.9 QP N GND
0.991500 23.60 20.2 56 32.4 QP N GND
2.323000 22.50 20.3 56 33.5 QP N GND
3.344500 19.40 20.4 56 36.6 QP N GND
23.455000 11.60 20.8 60 48.4 QP N GND

MEASUREMENT RESULT: "AT1404713103_fin2"
4/11/2014 2:38PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.343500 17.40 20.1 49 31.7 AV N GND
0.456000 26.10 20.1 47 20.7 RV N GND
0.604500 18.30 20.1 4¢ 27.7 LV N GND
1.355500 15.80 20.2 46 30.2 AV N GND
2.629000 15.00 20.4 46 31.0 AV N GND
23.455000 6.20 20.8 50 43.8 AV N GND

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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4. FCC Part 15.247 Requirements for DSSS & OFDM Modulation

4.1 Test Setup

EUT System Attenuator Test Receiver

4.2 6dB Bandwidth

a. Limit
For the direct sequence systems, the minimum 6dB bandwidth shall be at least S00kHz.

b.Test Procedure
1. Place the EUT on the table and set it in the transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to the spectrum analyzer.
3. Set the spectrum analyzer as:
RBW = 100kHz, VBW =3*RBW =300kHz,
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.
4. Mark the peak frequency and —6dB (upper and lower) frequency.
5. Repeat until all the rest channels are investigated.

c. Test Setup See 4.1

d. Test Equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analysis Agilent E4407B | US39390582 [Aug. 09, 2013 1 Year
2. | Preamplifier Instruments | EMCOLI83| - g06100  |Aug. 09,2013] 1 Year
corporation 0
3. |EMI Test Receiver| Rohde & Schwarz ESPI 101604  |Apr. 23,2014 1 Year
4, | DoubleRidged | Instruments )\ ryy 11g|  351600  [Aug. 09,2013| 3 Year
Horn Antenna corporation

EMI Test

5. Software SHURPLE N/A N/A N/A N/A
EZ-EMC

e. Test Results

Pass.

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com




Anbotek

Product Sofety

Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: Y2EAPM-J4035-WS Page 14 of 93 Report No.: 201404773F

f. Test Data

Test mode: IEEE 802.11b

Channel Fr:&ﬁ;)cy
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11g

Channel Fr:&ﬁ;)cy
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT20)

Channel Fr:&ﬁ;)cy
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT40)

Channel Fr:&ﬁ;)cy
Low 2422
Mid 2437
High 2452

Test Plots See the following page.

Bandwidth
(MHz)
12.00
12.00
12.00

Bandwidth
(MHz)
16.50
16.50
16.50

Bandwidth
(MHz)
17.60
17.60
17.60

Bandwidth
(MHz)
36.40
36.40
36.40

Limit
(kHz)

>500

Limit
(kHz)

>500

Limit
(kHz)

>500

Limit
(kHz)

>500

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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Test Mode: 802.11b---Low

RBW 100 kHz Delta 1 [TL ]

VBW 300 kHz -0.19 dB
Ref 30 dBm Att 45 dB SWT 5 ms 1l2.000000000 MHZ
30 Marker| 1 [T1
—-0f42 dBm
| >0 406000000 EH
Marker| 2 [T16 o
m
= |,
CA TS0 OpOT GEZ
1M |
| 5 n2 011 ABm ] M
20
[ W A
'Uﬂfc'vlwv A
50
60
=70
Center 2.412 GHz 5 MHz/ Span 50 MHz

Test Mode: 802.11b---Mid

® EBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz —-0.06 dB
Ref 30 dBm Att 45 OB SWT 5 ms 12.000000000 MHZ

30 Marker| 1 [T1
~1148 dBm
| 20 431000000 G5

Marker| 2 [T1
5l 06 dBm

En |,

> CASEOUUPUT GHZ

DT —U-.Jd OB

10

T
=]

Y il

)
- bl A 2T

-70

Center 2.437 GHz 5 MH=zZ/ Span 50 MH=z

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11b---High

RBW 100 kH=z Marker 1 [T1 ]

VBW 300 kHz -1.89 dBm
Ref 30 dBm Att 45 dB SWT 5 ms 2.456000000 GHz
30 Marker| 2 [T1
4161 dBm
|20 Ac3000000 cE
Delta L [T1 ]
1 P
L _EX 0121 4B

T UUroruouroy MHEZ

5T —T.39 dBm f.}' %\l
|10

P T
v b a4

E
-
<
z=

-50

-60

=70

Center 2.462 GHz 5 MHz/ Span 50 MHz

Test Mode: 802.11g---Low

® EBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -2.49 4B
Ref 30 dBm Att 45 OB SWT 5 ms 16.500000000 MHzZ

30 Marker| 1 [T1
—-2}120 dBm
| 20 403200000 G5

Marker| 2 [T1
1t58 dBm

En |,

- 4 TS U GHZ

1
| o A M
D1 —-4.42 dBm “I

10

Yo

-70

Center 2.412 GHz 5 MH=zZ/ Span 50 MH=z
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Test Mode: 802.11g---Mid

RBW 100 kHz Delta 1 [TL ]

VBW 300 kHz -2.39 dB
Ref 30 dBm Att 45 dB SWT 5 ms 16.500000000 MHZ
30 Marker| 1 [T1
-2} 73 dBm
|20 il FANAR AN =

Marker| 2 [T1
[

0l89 dEm
== |,

CASE000POT GHZ
2
| Y
D1 -4.42 dBm r ﬁ
10 \

-50

-60

=70

Center 2.437 GHz 5 MHz/ Span 50 MHz

Test Mode: 802.11g---High

® EBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -2.49 4B
Ref 30 dBm Att 45 OB SWT 5 ms 16.500000000 MHzZ
30 Marker| 1 [T1
—-3} 32 dBm
20 45 aapon oH
Marker| 2 [T1

0l 23 dBm
En |,

AESTOUTO0 GHEE
2
h 4
UﬁﬂﬁJ\AHWULumWAWﬂ}w#

D1 —-4.42 dBm

10

—=

-70

Center 2.462 GHz 5 MH=zZ/ Span 50 MH=z
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Test Mode: 802.11n (HT20)---Low

RBW 100 kHz Delta 1 [TL ]

VBW 300 kHz 0.36 dB
Ref 30 dBm Att 45 dB SWT 5 ms 17.600000000 MHZ

30 Marker| 1 [T1
4101 dBm
|20 AQ3200000 =H
Marker| 2 [Tll I
m

== |,

- A TUZUU U 5HZ

/
/

-50

-60

=70

Center 2.412 GHz 5 MHz/ Span 50 MHz

Test Mode: 802.11n (HT20)---Mid

® EBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz —-0.10 B
Ref 30 dBm Att 45 OB SWT 5 ms 17.600000000 MHZ

30 Marker| 1 [T1
4145 dBm
| 20 4 o0po0 GH

Marker| 2 [T1
Of40 dBm

En |,

B TUpUT GHZ

2
A 4
1 ) 1
D1 5.6 dBm W H W

10

-70

Center 2.437 GHz 5 MH=zZ/ Span 50 MH=z
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Test Mode: 802.11n (HT20)---High

RBW 100 kHz Delta 1 [TL ]

VBW 300 kHz 0.22 dB

Ref 30 dBm Att 45 dB SWT 5 ms 17.600000000 MHZ
30 Marker| 1 [T1

-5111 dBm

20 = aanonn =g

Marker| 2 [T1
0f1l4 dBm
== |,

| 1
| |
/ \
. MN”"V MWMM_ N

-50

-60

=70

Center 2.462 GHz 5 MHz/ Span 50 MHz

Test Mode: 802.11n (HT40)---Low

® EBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz —-0.08 4B
Ref 30 dBm Att 45 OB SWT 10 ms 36.400000000 MHzZ
30 Marker| 1 [T1
-3l 14 dBm
| 20 403200000 G5
Marker| 2 [T1

-2} 31 dBm
En |,

- A LTI 5HZ

1 M\A«'W\Ml
D1 —6.31 dBa|

10

-70

Center 2.422 GHz 10 MHEzZ/ Span 100 MH=z
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Test Mode: 802.11n (HT40)---Mid

RBW 100 kHz Delta 1 [TL ]

VBW 300 kHz -0.85 dB
Ref 30 dBm Att 45 dB SWT 10 ms 36.400000000 MHZ

30 Marker| 1 [T1
-7184 dBm
|20 41 FANAR AN =

Marker| 2 [T1

1 P

L _EX -2} 64 dBm

- A4 aUUUUT 5HZ

D1 -8.¢64 dBEm

s A v

-50

-60

=70

Center 2.437 GHz 10 MH=z/ Span 100 MHEHz

Test Mode: 802.11n (HT40)---High

® EBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz —-0.24 dB
Ref 30 dBm Att 45 OB SWT 10 ms 36.400000000 MHzZ

30 Marker| 1 [T1
—-3183 dBm
| 20 4 o0po0 GH

Marker| 2 [T1
-3} 02 dBm

En |,

- 44 T 5GHZ

10

IM
D1 -3.02 dBm Mm"“-i

-70

Center 2.452 GHz 10 MHEzZ/ Span 100 MH=z
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4.3. Maximum Peak output power test

a. Limit

The maximum peak output power of the intentional radiator shall not exceed the following:

1. For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt (30dBm).

2. Except as shown in paragraphs (b)(3) (i), (i1) and (iii) of this section, if transmitting antenna of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator

shall be reduced below the stated values in paragraphs (b)(1) or (b)(2) of this section, as appropriate,
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

b. Configuration of Measurement

EUT DC block |ATT. Test receiver

c. Data Rates

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps data rate (worst case) are chosen for the final testing.

IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT20: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with 6.5Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT40: Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz) with
13.5Mbps data rate (the worst case) are chosen for the final testing.

d. Test Procedure

This test was according the kDB 558074  9.1.2:

1. This procedure may be used when the maximum available RBW of the measurement instrument
is less than the DTS bandwidth.

2. Set the RBW =1 MHz.

. Set the VBW =3*RBW = 3 MHz.

. Set the span=1.5*DTS bandwidth.

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

9. Use the instrument’s band/channel power measurement function with the band limits set equal to
the DTS bandwidth edges (for some instruments, this may require a manual override to select peak
detector). If the instrument does not have a band power function, sum the spectrum levels (in linear
power units) at intervals equal to the RBW extending across the DTS bandwidth.

03N L W

e. Test Equipment
Same as the equipment listed in 4.2.

f. Test Results
Pass.

Shenzhen Anbotek Compliance Laboratory Limited
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g. Test Data
Test mode: IEEE 802.11b
Frequency | Maximum transmit power Limit
Channel | 1) (dBm) (dBm) | (watts) | Result
Low 2412 21.94 Pass
Mid 2437 21.43 30 1 Pass
High 2462 20.95 Pass
Test mode: IEEE 802.11g
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Rosult
Low 2412 21.57 Pass
Mid 2437 20.59 30 1 Pass
High 2462 20.51 Pass
Test mode: IEEE 802.11n (HT20)
Frequency | Maximum transmit power Limit
Ch 1 Result
anne (MHz) (dBm) (dBm) | (watts) | -
Low 2412 21.28 Pass
Mid 2437 20.88 30 1 Pass
High 2462 20.36 Pass
Test mode: IEEE 802.11n (HT40)
Frequency | Maximum transmit power Limit
Chamnel | V1) (dBm) (dBm) | (wats) | Result
Low 2422 21.21 Pass
Mid 2437 20.89 30 1 Pass
High 2452 20.63 Pass

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772
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Test Mode: 802.11b---Low
BREW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 132.10 dBm

Ref 30 dBm Rtt 45 dB SWT 2.5 ms 2.412560000 GHz

s =
|, /| N

Center 2.412 GHz 4 MHz/ Span 40 MH=z

Tx Channel
Bandwidth 20 MHzZ Power 21.94 dBm

Test Mode: 802.11b---Mid

RBEwW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 12.52 dEBm

Ref 30 dBEm Att 45 dB SWT 2.5 ms 2.438040000 GHz

B L .
|, /] AN

Center 2.437 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHzZ Power 21.43 dBm

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11b---High

REW 1 MH=z Marker 1 [T1 ]
VBEW 3 MHz 12.08 dBm

Ref 30 dBm Rtt 45 dB SWT 2.5 ms 2.463040000 GHz

B it ~

Center 2.462 GHz 4 MHz/ Span 40 MH=z

Tx Channel
Bandwidth 20 MHzZ Power 20.95 dBm

Test Mode: 802.11g---Low

RBEwW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 11.50 dEm

Ref 30 dBEm Att 45 dB SWT 2.5 ms 2.417280000 GHz

| N

Center 2.41Z GH=z 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHzZ Power 21.57 dBm

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11g---Mid

REW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 5.7% dBm

Ref 30 dBm Rtt 45 dB SWT 2.5 ms 2.442040000 GHz

L AN

Center 2.437 GHz 4 MHz/ Span 40 MH=z

Tx Channel
Bandwidth 20 MHzZ Power 20.59 dBm

Test Mode: 802.11g---High

RBEwW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 10.45 dEm

Ref 30 dBEm Att 45 dB SWT 2.5 ms 2.467200000 GHz

o [ 7 N

Center 2.46Z GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHzZ Power 20.51 dBm

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11n(HT20)---Low
REW 1 MHz Marker 1 [T1 ]
@ VBW 3 MHz 11.31 dEm

Ref 30 dBm Rtt 45 dB SWT 2.5 ms 2.413520000 GHz

4 \

e —

Center 2.412 GHz 4 MHz/ Span 40 MH=z

Tx Channel
Bandwidth 20 MHzZ Power 21.28 dBm

Test Mode: 802.11n(HT20)---Mid

RBEwW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 10.85 dEBEm

Ref 30 dBEm Att 45 dB SWT 2.5 ms 2.438520000 GHz

L | 7 N

Center 2.437 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHzZ Power 20.88 4dBm

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11n(HT20)---High

REW 1 MH=z Marker 1 [T1 ]
VBEW 3 MHz 10.3%4 dBm

Ref 30 dBm ntt 45 dB SWT 2.5 ms 2.4683600000 GHz
20
1
| 10 . 4
/,_,_n_.—n_.—-v —_—— M\\
-0
7 X
e Jll 7 "
20 S oo
WY ot
klgﬁvdhqd
40
50
—60
Center 2.462 GHz 4 MHz/ Span 40 MH=z
Tx Channel
Bandwidth 20 MHzZ Power 20.36 dBm

Test Mode: 802.11n(HT40)---Low

RBEwW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 4.1 dBm

Ref 30 dBEm Att 45 dB SWT 2.5 ms 2.411600000 GHz

I / \

Center 2.42Z GHz 8 MHz/ Span 80 MH=z

Tx Channel
Bandwidth 40 MH=z Power 21.21 dBm

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11n(HT40)---Mid

REW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz .80 dBm

Ref 30 dBm Rtt 45 dB SWT 2.5 ms 2.426440000 GHz

/ \

Center 2.437 GHz 8 MHz/ Span 80 MH=z

Tx Channel
Bandwidth 40 MHz Power 20.8%9 JdBm

Test Mode: 802.11n(HT40)---High

RBEwW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz T7.53 dBm

Ref 30 dBEm Att 45 dB SWT 2.5 ms 2.441600000 GHz

/ X

Center 2.45Z GHz 8 MHz/ Span 80 MH=z

Tx Channel
Bandwidth 40 MH=z Power 20.63 dBm

Shenzhen Anbotek Compliance Laboratory Limited
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4.4. Band Edges Measurement

a. Limit
According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits
specified in15.209(a).

b. Test Procedure

1. Conducted Method:

1) Set RBW=100KHz, VBW=300KHz
2) Detector=peak

3) Sweep time= auto

4) Trace mode=max hold.

2. Radiated Method:

1) The EUT is placed on a turntable, which is 0.8m above the ground plane.

2) The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level.

3) EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

4) Peak detector: RBW=1MHz, VBW=3MHz, SWT=AUTO
Average detector: RBW=1MHz, VBW=10Hz, SWT=AUTO
The EUT is tested in 9*6*6 Chamber.

5) Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.

Turntable 3m

\ EUT

.j_ Test
08m | 1m0 4m H / Receiver

e ' '
Ground Plane Coaxial Cahle /

c. Test Equipment
Same as the equipment listed in 4.2.

d. Test Results
Pass.

e. Test Plots
See the following page.

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11b ---Low

RBW 100 kH=z Marker 3 [T1 ]

VBW 300 kHz -37.84 dBm
Ref 30 dBm Att 45 dB SWT 15 ms 2.375560000 GHz

30 Marker| 1 [T1
5L 39 dBm
| >0 414060000 EH
Marker| 2 [T;g I
m - 10
10 CSETUUOPUU GRS
D1 5.39 dBm b—'\’\}w\

-0
| 10 /

D2 -14.61 dPm l

g YN ML TAY R Y ) Padlgn s A M n\.')\. " l./'/\}M

FEPNN N
L L T Wik W s Ay aY Iaadivaine i o

-50

-60

Fl
=70
Start 2.31 GH=z 11 MH=z/ Stop 2.42 GHz
Test Mode: 802.11b ---High
® REW 100 kHz Marker 3 [T1 ]
VBW 300 kHz —-38.77 dBm
Ref 30 dBm Att 45 dB SWT 15 ms 2.495350000 GHz
30 Marker| 1 [T1
4154 dBm
| 20 46 a0 GHE
Marker| 2 [T;_9 o
- ™
[vE [ I
T TUP T GEZ

D1 4.54| dBm

10
%2 -15.46 |[dBm

|40 M\\%WAW..WM‘ PP AL NN N ETFY PRIV SOVERATI W Ju‘l NN TIPS 1.0 .1 TN

o SRt LTS S prapl- b prd gty

Fl

-70

Start 2.455 GH=z 10.1 ME=zZ/ Stop 2.556 GHz

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: Y2EAPM-J4035-WS  Page 31 of 93 Report No.: 201404773F

Test Mode: 802.11g ---Low

RBW 100 kH=z Marker 3 [T1 ]

VBW 300 kHz -38.45 dBm
Ref 30 dBm Att 45 dB SWT 15 ms 2.365736000 GHz
30 Marker| 1 [T1
151 dBm
|20 A13040000 =H
Marker| 2 [T1
1 P
L _EX -39} 47 dBm

. SO UUUUPUUT 5HZ

1
D1 1.51) dBm Y
-0 r{"w '“w'uw
10
D2 -18.45 dpm

T
|

3
W\LA’L dharcalin) _“l'nnunLu..v PRI dwhw.lwf\vﬂw e .Yi AA AT
--50
|50
F1l
-70
Start 2.31 GH=z 11.2 MHz/ Stop 2.422 GHz
Test Mode: 802.11g ---High
® REW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -37.02 dBm
Ref 30 dBm Att 45 dB SWT 15 ms 2.492438000 GHz
30 Marker| 1 [T1
0L42 dBm
| 20 463024000 =H
Marker T
R
m -38L22 dBm
10 A TP SEE

W1 042 dBRm

e

M 3
| 40 .-.AlTLILAM.. LA Ay Ao ren By AN AL A st a0 L

-70

Start 2.452 GH=z 10.4 MHEH=zZ/ Stop 2.556 GHz

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: Y2EAPM-J4035-WS  Page 32 of 93 Report No.: 201404773F

Test Mode: 802.11n (HT20) ---Low

RBW 100 kH=z Marker 3 [T1 ]

VBW 300 kHz -37.84 dBm
Ref 30 dBm Att 45 dB SWT 15 ms 2.381160000 GHz
30 Marker| 1 [T1
0t 88 dBm
|20 A10352000 =E
Marker| 2 [T1
1 P
L _EX -39} 31 dBm

. SO UUUUPUUT 5HZ

1l

D1 0.33 dBm
|10 [‘N‘N

F—y————D2 -15.12 I0 |
|20 '}j/
3 M
rﬂgl llluln b A | LT T I | ALAT voril
A NI A A N Pt et You oo g e

50
60

Fl
=70
Start 2.31 GH=z 11.2 MHz/ Stop 2.422 GHz

Test Mode: 802.11n (HT20)---High

® REW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -37.%4 dBm
Ref 30 dBm Att 45 dB SWT 15 ms 2.494934000 GHz
30 Marker| 1 [T1
0} 34 dBm
| 20 46011 00 cE
Marker| 2 [T1
-38L73 dBm
En |,
B! TOPUU GEZ

o
§
-]
=

B

T 11@ a6 dbm

|40 k"\‘l‘,l..n ..I.A)uw-.\u\. AN A A WA N 4 B Lo AL 2 A s ]
g Ly v Ll e e A SA ™)
50
60
Fl1
-70
Start 2.452 GH=z 10.4 MHEH=zZ/ Stop 2.556 GHz

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: Y2EAPM-J4035-WS Page 33 of 93 Report No.: 201404773F

Product Sofety

Test Mode: 802.11n (HT40) ---Low

RBW 100 kH=z Marker 3 [T1 ]

VBW 300 kHz -37.11 dBm
Ref 30 dBm Att 45 dB SWT 15 ms 2.384072000 GHz
30 Marker| 1 [T1
-2} 45 dBm
|20 41714 00 GE
Marker| 2 [T;_f —
- m
== |,
LSOO OOpOT GHZ
| o 0
D1 -2.45 dBm ﬂ
10

D2 —22.45 dBm /

e el

Al
sbem S L rli

=

b b Al bt AL
W TR AR e W R

-50

-60

L
=70
Start 2.31 GH=z 11.2 MHz/ Stop 2.422 GHz
Test Mode: 802.11n (HT40) ---High
® REW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -36.55 dBm
Ref 30 dBm Att 45 dB SWT 15 ms 2.497618000 GHz
30 Marker| 1 [T1
—-2t75 dBm
20 45 o0 oH
Marker| 2 [T;_3 -
- m
[vE [ I
B! TOPUU GEZ
-0
%7ﬁw'7b@\
10 =2
20
D2 —22.75 dBm
30 \‘ [
u\M\V“&Mﬁh\LL 3
|40 gt A Lon i AV pufe il At s,
50
60
H1
-70
Start 2.434 GH=z 12.2 MHzZ/ Stop 2.556 GHz
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Test Mode: 802.11b

2412MHz
Horizontal-PEAK:

96.9 dBuV/m

Limit: —
AVG:

47 /
1 3

2
M-,meawwwwmwwwwww PP MW“(

-3

2310.000 [MHz) 2415.000

No Freq. Reading | Factor | Result | Limit [Over Limit Detector | HeiONt | degree
' (MHz) (dBuV/m)| (dB/m) |(dBuV/m)|(dBuV/| (dB) (cm) | (deg)

2381.137| 44.27 -2.53 4174 | 7400 | -32.26 | peak
2 2390.000| 43.41 -2.51 4090 | 7400 | -33.10 | peak
3 2400.000| 43.99 -2.49 4150 | 7400 | -3250 | peak

Remark

Shenzhen Anbotek Compliance Laboratory Limited
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Horizontal-AV:

96.9 dBu¥/m
Limit: _—
AVG:
47
1 2 ?5
-3
2310.000 [MHz) 2415.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(@Buv/im)| (dB/m) |(@Buvim)|(@Buv/| (dB) |[P€°| (m) | (deq) | Remam
2375.887| 3256 | -255 | 30.01 | 54.00 | -23.99 | AVG
2 2390.000| 3247 | -251 | 2996 | 54.00 | -24.04 | AVG
3 2400.000| 32.94 | 249 | 3045 | 54.00 | -2355 | AVG
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Test Mode: 802.11b

2412MHz
Vertical-PEAK:

116.0 dBuV¥/m

Limit: _—
AVG:

E
|
ss ]

Im
1 2 ./
16.0
2310.000 (MHz) 2415.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(@Buv/im)| (@B/m) [(@Buv/im)|(@Buv/| (@B) |°e°| @m) | (deg | REmA*
1 2369.063| 4978 | -2.56 | 47.22 | 74.00 | -26.78 | peak
2 2390.000| 50.21 251 | 4770 | 74.00 | -26.30 | peak
3 2400.000| 6127 | 249 | 58.78 | 74.00 | -15.22 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: Y2EAPM-J4035-WS Page 37 of 93 Report No.: 201404773F

Vertical-AV:

96.9 dBuV/m

Limit: _—
AVG:

47
T —— 4

-3

2310.000 [MH2) 2415.000

Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(@Buv/m)| (dB/m) |(@Buvim)|@Buv/| (dB) [P°| (@m) | (deg) | Rema

2375.100| 37.73 -2.55 3518 | 54.00 | -18.82 | AVG
2 2390.000| 38.74 -2.51 36.23 | 54.00( -17.77 | AVG
3 2400.000| 50.41 -2.49 47.92 | 54.00 -6.08 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11b

2462MHz
Horizontal-PEAK:

96.9 dBu¥/m
Limit: _—
AVG:
—
47
1 2
ST YUY WP UUPIT S VR PSR |
-3
2455.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  [(@Buv/m)| (@B/m) [(@Buvim)|@Buv/| (dB) |P*"| (em) | (deg) | Rema
1 2483500 4238 | 231 | 40.07 | 74.00 | -33.93 | peak
2 2487.850| 4313 | -2.30 | 40.83 | 74.00 | -33.17 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
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Horizontal-AV:

96.9 dBuV/m
Limit: —
AVG:
/—ﬂx\ﬁ
\* ] 3
-3
2455.000 [MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(@Buv/im)|(@Buv/| (dB) |PZ°"| (em) | (deg) | Remak
1 2483500 31.85 | -2.31 | 2054 | 54.00 | -24.46 | AVG
2 2487.400| 3222 | -2.30 | 29.92 | 54.00 | -24.08 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11b
2462MHz
Vertical-PEAK:

106.0 dBu¥/m

Limit: —

e AVG:
/"'

56 s

6.0

2455.000 (MH2) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuv/im)|(@Buv/| (dB) || (em) | (deg) | REma®
2483500 4848 | -231 | 46.17 | 74.00| -27.83 | peak
2 2487.287| 4792 | -2.30 | 4562 | 74.00| -286.38 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:

96.9 dBuV/m

Limit: —_

///———‘\\ AVG:

47

-3

2455.000 (MH2z) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(@Buv/m)| (d@B/m) |(@Buvim)|@Buv/| (dB) [P | (m) | (deg) | Remar
1 2483500| 36.80 | -2.31 | 3449 | 74.00| -3951 | AVG
2 2486.950| 3553 | -2.30 | 33.23 | 74.00 | -40.77 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11g

2412MHz
Horizontal-PEAK:

96.9 dBu¥/m
Limit: _
AVG:
,fm\,»’\mf\r\
-
47 1 >3U
WWW%MW@M
-3
2310.000 (MHz) 2420.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- | MHz) |@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |P%®9"| (m) | (deq) | Remar
2368.300| 43.87 | -256 | 4131 | 74.00 | -3260 | peak
2 2300.000| 4238 | -251 | 3987 | 74.00 | -34.13 | peak
3 2400000 4837 | -249 | 4588 | 7400 | -2812 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: Y2EAPM-J4035-WS Page 43 of 93 Report No.: 201404773F

Horizontal-AV:

96.9 dBu¥/m
Limit: —
AVG:
47
1 2 ____}3@”
-3
2310.000 [MHz) 2420.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuv/im)|(@Buv/| (dB) |°°®“"| (em) | (deg) | Remar
1 2366.375| 32.75 | -257 | 30.18 | 54.00 | -23.82 | AVG
2 2390.000| 3272 | -251 | 30.21 | 54.00 | -23.79 | AVG
3 2400.000| 3449 | -249 | 3200 | 54.00| -2200 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11g

2412MHz
Vertical-PEAK:

116.0 dBuV/m

Limit: _—
AVG:
2
=
66 2(_//‘/_\,
WMWMMWWUJ;\(MWM
16.0
2310.000 (MHz) 2420.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(@Buv/im)| (dB/m) |(@Buv/im)|(@Buv/| (@B) |[P®°%"| (em) | (deg) | Remar

2359.225| 53.96 -2.58 5138 | 74.00 | -2262 | peak
2 2390.000| 65.76 -2.51 63.25 | 74.00 | -10.75 | peak
3 2400.000| 80.25 -2.49 77.76 | 74.00 3.76 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: Y2EAPM-J4035-WS Page 45 of 93 Report No.: 201404773F

Vertical-AV:

106.0 dBu¥/m

Limit: —
AVEG:

56 /‘)3}

2/
1 j
- A
6.0
2310.000 (MHz) 2420.000
No Freq. Reading | Factor | Result | Limit |Over Limit Height | degree

(MHz)  |(dBuv/m)| (dB/m) |(dBuv/m)|(@Buv/| (dB) |PE°9"| (em) | (deg) | Remark
2359.775| 4139 | -258 | 38.81 | 54.00| -15.19 | AVG

2 2390.000| 46.13 -2.51 4362 | 5400 -10.38 | AVG
3 2400.000| 61.77 -2.49 59.28 | 54.00 5.28 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11g

2462MHz
Horizontal-PEAK:

96.9 dBu¥/m
Limit: —_—
AVG:
wf
M\\\-\
S
o=
47 \
& ]
-3
2455.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(@Buv/m)| (@B/m) |@Buv/im)|@Buv/| (@B) || @m) | (@eg | Remak
2483500 4114 | -2.31 | 38.83 | 74.00| -35.17 | peak
2 2489313 4141 229 | 3912 | 7400 | -3488 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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N FCC ID: Y2EAPM-J4035-WS Page 47 of 93 Report No.: 201404773F

Horizontal-AV:

96.9 dBuV/m
Limit: —
AVG:
47
1 2
-3
2455.000 [(MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(@Buvim)| (@B/m) |(Buv/im)|(@Buv/| (@B) |P%®%"| (em) | (deg) | Remark
2483.500| 32.01 231 | 29.70 | 54.00 | -24.30 | AVG
2 2489.425| 32.16 | -229 | 2987 | 54.00| -24.13 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: Y2EAPM-J4035-WS Page 48 of 93 Report No.: 201404773F

Test Mode: 802.11g
2462MHz
Vertical-PEAK:

106.0 dBu¥/m
Limit: _—
AVG:
_‘m——hﬁ\f-\__/—\_
N,
. \x_vx\w
'\’\"\\/’2’
MWW
6.0
2455.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(@Buv/m)|(@Buv/| (dB) |°°®%"| (em) | (deq) | Remar
1 2483500 5544 | -2.31 | 53.13 | 74.00 | -20.87 | peak
2 2486.725| 49.89 | 230 | 4759 | 74.00 | -2641 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:

96.9 dBu¥/m

Limit: —_—
AVG:

47

-3

2455.000 [MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuvim)|(@Buv/| (dB) |P°®“| (em) | (deg) | Remar
2483500 36.11 | -231 | 33.80 | 54.00 | -20.20 | AVG
2 2487.175| 34.88 | -230 | 3258 | 54.00 | -21.42 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT20)

2412MHz
Horizontal-PEAK:

96.9 dBuV/m

Limit: —
AVG:

47

] 2
vawmawwwwimwmww

-3

2310.000 [MHz) 2420.000

No Freq. Reading | Factor | Result | Limit |Over Limit Detector | Height | degree
) (MHz) (dBuV/m)| (dB/m) |(dBuV/m)| (dBuV/ (dB) (cm) (deg)

2371.875| 44.51 -2.55 4196 | 74.00 | -32.04 | peak
2 2390.000| 4342 -2.51 40.91 74.00 | -33.09 | peak
3 2400.000| 4541 -2.49 4292 | 7400 | -31.08 | peak

Remark

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: Y2EAPM-J4035-WS Page 51 of 93 Report No.: 201404773F

Horizontal-AV:

96.9 dBu¥/m
Limit: —
AVG:
/’_ﬁm
47
e A
-3
2310.000 [MHz) 2420.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |[PZ™"| (m) | (deq) | Remark
2360.050| 3344 | -258 | 30.86 | 54.00 | -23.14 | AVG
2 2390.000| 32.88 | -251 | 30.37 | 54.00 | -23.63 | AVG
3 2400.000| 3452 | -249 | 32.03 | 54.00 | -21.97 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11n (HT20)

2412MHz
Vertical-PEAK:

116.0 dBu¥/m
Limit: _—
AVYG:
M
3
2
66 £
MWWWWVWaM’
16.0
2310.000 [MHz) 2420.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(@Buvim)|(@Buv/| (dB) |[PE°"| (@m) | (deg) | ReEma
2360.050| 5397 | -258 | 5139 | 74.00 | -22.61 | peak
2 2390.000| 7025 | 251 | 67.74 | 74.00| 626 | peak
3 2400.000| 7664 | 249 | 7415 | 74.00| 0.15 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: Y2EAPM-J4035-WS Page 53 of 93 Report No.: 201404773F

Vertical-AV:
106.0 dBuV/m
Limit: _—
AVG:
32/
56 /.
2
5
e N
6.0
2310.000 (MHz) 2420.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(@Buv/im)| (@B/m) |@Buv/im)|@Buv/| (aB) |PE°"| (em) | (ceg) | REMak
2360.325| 4199 | -258 | 3941 | 54.00 | -1459 | AVG
2 2390.000| 49.13 | -251 | 4662 | 54.00 | -7.38 | AVG
3 2400.000| 62.21 249 | 59.72 | 54.00| 572 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: Y2EAPM-J4035-WS Page 54 of 93 Report No.: 201404773F

Test Mode: 802.11n (HT20)

2462MHz
Horizontal-PEAK:

96.9 dBu¥/m

Limit: _
AVG:

WM

a —

-3

2455.000 [MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(@Buv/im)|@Buv/| (dB) |°°®“| (em) | (deg) | Remar
1 2483500 4274 | -231 | 40.43 | 74.00 | -33.57 | peak
2 2487.850| 43.01 | -2.30 | 40.71 | 74.00 | -33.29 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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S FCC ID: Y2EAPM-J4035-WS Page 55 of 93 Report No.: 201404773F

Horizontal-AV:

96.9 dBu¥/m
Limit: —
AVG:
47
1 2
" SN 2
-3
2455.000 [MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(dBuv/im)| (dB/m) |(@Buvim)|(@Buv/| (@B) [P | @m) | (deg) | Remar
2483500 32.03 | -231 | 29.72 | 54.00 | -24.28 | AVG
2 2489650 3232 | 229 | 30.03 | 54.00 | -23.97 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: Y2EAPM-J4035-WS Page 56 of 93 Report No.: 201404773F

Test Mode: 802.11n (HT20)
2462MHz
Vertical-PEAK:

106.0 dBu¥/m
Limit: —
AVG:
M/W\
\
56 1
¢
MW*NM
6.0
2455.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) |[PZ°7"| (em) | (deg) | Remark
2483500 54.11 | -2.31 | 51.80 | 74.00 | -22.20 | peak
2 2489200 4724 | 229 | 4495 | 74.00 | -29.05 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek
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S FCC ID: Y2EAPM-J4035-WS Page 57 of 93 Report No.: 201404773F

Vertical-AV:
969 dBuV¥/m
Limit: _—
AVG:
m
47
3 2
]
-3
2455.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |@Buvim)| @B/m) |(@Buvim)|@Buv/| (@B) |[P¥°| ©m) | (deg | Remam
2483500 36.85 | -2.31 | 3454 | 54.00 | -19.46 | AVG
2 2487175 35.00 | -2.30 | 32.70 | 54.00 | -21.30 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: Y2EAPM-J4035-WS Page 58 of 93 Report No.: 201404773F

Test Mode: 802.11n (HT40)
2422MHz

Horizontal-PEAK:
96.9 dBu¥/m
Limit: —_—
AVG:
FAR
/'\../_ _‘_‘\‘f_"—“—.h
P
47
1 2 j:
-3
2310.000 (MHz) 2430.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(@Buvim)| (@B/m) |@Buv/im)|@Buv/| (dB) |P°T| (em) | (deg) | REma®
2359.800| 33.20 | -2.58 | 3062 | 74.00| -43.38 | peak
2 2390.000| 33.01 251 | 3050 | 74.00| -4350 | peak
3 2400.000| 3392 | -249 | 3143 | 74.00 | -4257 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: Y2EAPM-J4035-WS Page 59 of 93 Report No.: 201404773F

Horizontal-AV:

96.9 dBuV/m
Limit: —
AVG:
A
47
1 2 3/
W%WWMMMMWHMLWMW
3
2310.000 (MHz) 2430.000
Freg. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(@Buv/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |P%®“"| (@m) | (deg) | REMa®
1 2375400 44.19 -2.55 41.64 54.00 -12.36 AVG
2 2390.000| 43.81 -2.51 41.30 54.00 -12.70 AVG
3 2400.000| 44.74 -2.49 42 .25 54.00 -11.75 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11n (HT40)
2422MHz
Vertical-PEAK:

106.0 dBu¥/m
Limit: _
AVG:
/
ﬂzv""““’ﬁ
56 1
”W%WWMWWWWM»M
6.0
2310.000 (MHz) 2430.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(@Buv/m)| (dB/m) |(@Buv/m)|(@Buv/| (dB) |°%“| (em) | (deq) | Remark
2379.600| 56.39 | -254 | 53.85 | 74.00| -20.15 | peak
2 2390.000| 59.81 251 | 57.30 | 74.00 | -16.70 | peak
3 2400.000| 66.46 | -249 | 63.97 | 74.00| -10.03 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: Y2EAPM-J4035-WS Page 61 of 93 Report No.: 201404773F

Vertical-AV:
96.9 dBu¥/m
Limit: —
AVG:
(_»-ﬂ—_.__\v[——u
|
e}
Y
Y f/
&
M%wwﬁ
-3
2310.000 (MHz) 2430.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(@Buv/im)| (dB/m) |(@Buv/im)|(@Buv/| (@B) |[PZ°%"| (em) | (deg) | Remark
2377.200| 38.96 | -254 | 3642 | 54.00 | -17.58 | AVG
2 2390.000| 44.28 | 251 | 4177 | 54.00 | 1223 | AVG
3 2400.000| 5440 | 249 | 5191 | 54.00| -209 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)

2452MHz
Horizontal-PEAK:

96.9 dBu¥/m
Limit: —_—
AYG:
47
] 2
-3
2450.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. | MHz)  |@Buvim)| @B/m) |(@Buvim)|@Buv/| (@B) |[PE°°"| (m) | (deg | REMark
2483500 4137 | -231 | 39.06 | 7400 | -34.94 | peak
2 2483625 4150 | -230 | 3929 | 7400 | -34.71 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

969 dBuV/m
Limit: _—
AVG:
ﬁ\ﬁm\\
47
a L2
-3
2450.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |@Buvim)| (@B/m) |@Buvim)|@Buv/| (@B) [PE°| ©m) | (deg | Remar
2483500 32.30 | -2.31 | 2999 | 54.00 | -24.01 | AVG
2 2488.000| 3251 230 | 3021 | 54.00| -23.79 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: Y2EAPM-J4035-WS Page 64 of 93 Report No.: 201404773F

Test Mode: 802.11n (HT40)
2452MHz
Vertical-PEAK:

96.9 dBu¥/m

W Limit: —_—
W\ AVG:

-3

2450.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |@Buvim)| (@B/m) |@Buv/im)|@Buv/| (dB) |PE°T| (@m) | (deg) | REMak
2483500 59.29 | -2.31 | 56.98 | 74.00 | -17.02 | peak
2 2487625 60.73 | -2.30 | 5843 | 74.00 | -1557 | peak
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Vertical-AV:

96.9 dBu¥/m

R

Limit: —
AVEG:

47
/RM 2

-3

2450.000 [MHz]) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(@Buv/m)| (dB/m) |(@Buvim)|(@Buv/| (dB) || (m) | (deg) | Remar
2483500 4513 | -231 | 42.82 | 54.00 | -11.18 | AVG
2 2488125 4358 | -230 | 4128 | 54.00 | -12.72 | AVG
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4.5. Peak Power Spectral Density

a. Limit

1. For direct sequence systems, the peak power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.
2. The direct sequence operating of the hybrid system, with the frequency hopping operation turned
off, shall comply with the power density requirements of paragraph (d) of this section.

b. Test Procedure

1. Place the EUT on the table and set it in transmitting mode. Remove the antenna from the EUT
and then connect a low loss RF cable from the antenna port to the spectrum analyzer.

2. Set the spectrum analyzer as RBW = 3kHz, VBW = 10kHz, Span = 1.5MHz, Sweep=500s

3. Record the max. reading.

4. Repeat the above procedure until the measurements for all frequencies are completed.

c. Test Equipment
Same as the equipment listed in 4.2.

d. Test Setup
See 4.1

e. Test Results
Pass

f. Test Data
Please refer to the following data.

g. Test Plot See the following pages
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Test mode: IEEE 802.11b

Frequency PPSD > PPSD Limit
Result
Channel (MHz)  (dBm3KHz) (dBm3KHz)  (dBm) esu
Low 2412 -7.49 - Pass
Mid 2437 -8.12 - 8.00 Pass
High 2462 -8.77 - Pass
Test mode: IEEE 802.11g
Frequency PPSD > PPSD Limit
Channel (MHz) (dBm) (dBm) (dBm) Result
Low 2412 -12.89 - Pass
Mid 2437 -12.63 - 8.00 Pass
High 2462 -14.11 - Pass
Test mode: IEEE 802.11n (HT20)
Frequency PPSD > PPSD Limit
Result
Channel (MHz)  (dBm3KHz) (dBm3KHz)  (dBm) esu
Low 2412 -13.53 - Pass
Mid 2437 -13.70 - 8.00 Pass
High 2462 -14.13 - Pass
Test mode: IEEE 802.11n (HT40)
Frequency PPSD > PPSD Limit
Result
Channel (MHz) (dBm/3KHz) (dBm/3KHz) (dBm) esu
Low 2422 -15.58 - Pass
Mid 2437 -15.78 - 8.00 Pass
High 2452 -14.57 - Pass
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802.11b CH--Low

® EBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -7.49 dBm
Ref 30 dBm Att 45 dB SWT 2 = 2.413440000 GHz
30
20
=3 |,
D1 8 dBm

g VA g ””“”W‘whhl.

-50

-0

=70

Center 2.412 GHz 1.8 MHz/ Span 18 MHz

802.11b CH--Mid

® REW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -3.12 dBm
Ref 30 dBm Att 45 dB SWT 2 = 2.438440000 GHz
30
20
=3 |,
D1 38 dBm
-0
1
| 1, ; T

-70

Center 2.437 GHz 1.8 MHzZ/ Span 18 MH=z
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802.11b  CH--High

® EBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -3.77 dBm
Ref 30 dBm Att 45 dB SWT 2 = 2.463440000 GHz
30
20
=3 |,
D1 8 dBm
Lo
1
b

L

|
--50
|-c0
=70
Center 2.462 GHz 1.8 MHz/ Span 18 MHz

802.11g CH--Low
® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz ~-12.89 dBm

Ref 30 dBm Att 45 dB SWT 2.% = 2.411703000 GHz

30

|20

D1 8 dBm

,,wv’”' T\MM

-0

=70

Center 2.412 GHz 2.475 MHz/ Span 24.75 MHz
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802.11g CH--Mid
® RBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -12.63 dBm
Ref 30 dBm Att 45 dB SWT 2.8 s 2.432644000 GHz
L EX
== |,
D1 8 dBm
M M{MWWL M AP, b
Y LM
o Ty
é;nter 2.437 GHz 2.475 MHz/ Span 24.75 MHz
802.11¢g CH--High
RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -14.11 4Bm
Ref 30 dBm Att 45 dB SWT 2.8 s 2.461703000 GHz
T
==,
D1 38 dBm
10 T
| e b e g b

-70

Center 2.462 GHz

2.475 MHz/

Span 24.75 MHz

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com



Anbotek

- Satety Shenzhen Anbotek Compliance Laboratory Limited

FCC ID: Y2EAPM-J4035-WS Page 71 of 93 Report No.: 201404773F

802.11n (HT20) CH—Low

RBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -13.53 dBm
Ref 30 dBm Att 45 dB SWT 3 = 2.410785600 GHz

30

D1 8 dBm
-0
|-10 4

T
-
=

_
<
=
<

WNWWWM sl Db

W‘M It

-0

=70

Center 2.412 GHz 2.64 MHz/ Span 26.4 MHz

802.11n (HT20) CH—Mid

® REBW 3 kHz Marker 1 [T1 ]
YVBW 10 kH=z -13.70 <dBm
Ref 30 dBm Att 45 dB SWT 2.8 s 2.432%41000 GHz
30
|20
=4 |,
D1 8 dBpm
-0
10 T

TH{ gl ,JAMNW)MU‘PMMANMMMM% Lﬂuaulu.\

=70

Center 2.437 GHz 2.475 MHz/ Span 24.75 MHz
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802.11n (HT20) CH—High

RBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -14.13 dBm
Ref 30 dBm Att 45 dB SWT 3 = 2.441382400 GHz

30

D1 8 dBm

=70

Center 2.462 GHz 2.64 MHz/ Span 26.4 MHz

802.11n (HT40) CH—Low

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -15.53 dBm
Ref 30 dBm Att 45 dB SWT 6.2 s 2.422000000 GHz

30

D1 8 dBm

-0

10

-70

Center 2.422 GHz 5.46 MHzZ/ Span 54.6 MH=z
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802.11n (HT40) CH—Mid

RBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -15.73 dBm
Ref 30 dBm Att 45 dB SWT 6.2 s 2.437000000 GHz

30

D1 8 dBm

mwkr”f o

=70

Center 2.437 GHz 5.46 MHz/ Span 54.6 MHz

802.11n (HT40) CH—High

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -14.57 dBm
Ref 30 dBm Att 45 dB SWT 3 s 2.466382400 GHz

30

D1 8 dBm

-0

10

WM%HMMN ,MUMHAWMW

-70

Center 2.452 GHz Z2.64 MHzZ/ Span 26.4 MH=z
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4.6. Radiated Emissions

4.6.1.1. Test Limits (< 30 MHZ)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter)  (meter)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30

4.6.1.2. Test Limits (= 30 MHZ)

FIELD STRENGTH FIELD STRENGTH S15.209

of Fundamental: of Harmonics 30 - 88 MHz 40 dBuV/m
@3M

902-928 MHZ 88 -216 MHz 43.5
2.4-2.4835 GHz 216 - 960 MHz 46

94 dBuV/m @3m 54 dBpV/m @3m ABOVE 960 MHz 54dBuV/m

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is
not required. In addition, radiated emissions which fall in the restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

Test Equipment
Item Equipment Manufacturer | Model No. | Serial No. Last Cal. Cal. Interval
I. | Preamplifier Instruments | EMCOLIS3| 0100 |Aug. 09,2013] 1 Year
corporation 0
2. |EMI Test Receiver| Rohde & Schwarz ESPI 101604  |Apr. 23,2014 1 Year
3. | Double Ridged | Instruments - oy 1151 351600 |Aug. 09,2013 3 Year
Horn Antenna corporation
Bilog Broadband VULB
4. - Schwarzbeck |VULB9163 9163-289 Apr. 23,2014 3 Year
5. Pre-amplifier SONOMA 310N 186860 Apr. 23,2014 1 Year
EMI Test
6. Software SHURPLE N/A N/A N/A N/A
EZ-EMC

Tel:(86)755-26066544
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4.6.2. Test Configuration:
4.6.2.1. 9k to 30MHz emissions:

Turntable Im
\ EUT |
t Test
Receiver
0.8m /
_ £
Ground Plane Coaxial Cahle
4.6.2.2. 30M to 1G emissions:
] -k
Turntahle
\ FUT It to 4
Test
Fecetver 0.8m 1 :
| /
Ground Plane : Coaxial Cable
4.6.2.3. 1G to 40G emissions:
Turntatie I 3m I
\ EUT '

Test

Recei
08m | 1m0 4m |:| / FEEEr
- ' '

Ground Plane Coaxial Cable /

Shenzhen Anbotek Compliance Laboratory Limited
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4.6.3. Test Procedure

The EUT is placed on a turn table which is 0.8 meter high above the ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level. The EUT is set 3
meters away from the receiving antenna which is mounted on a antenna tower. The antenna can
be moved up and down from 1 to 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Measurements are made on 9KHz to 30MHz and 30MHz to 26GHz range with the transmitter
set to the lowest, middle, and highest channels.

All readings from 30MHz to 1GHz are quasi-peak values with a resolution bandwidth of
120kHz. All reading are above 1GHz, peak & average values with a resolution bandwidth of
IMHz.

The EUT is tested in 9*6*6 Chamber.

The test results are listed in Section 4.6.4.

4.6.4. Test Results

Please refer to the following pages.
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Product Sofety

Job No.: AT1404713F Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: On Distance: 3m
80.0 dBu¥/m
Limit: _—
Margin:

40

30.000 40 50 60 70 80 (MHz) 300 400 500 600 700 1000.000
No. (Fhﬁifi) (533?#”% (E%rf;:ﬁ)r (dgﬁflr:q) (éé”ﬂi\tﬁ Ow(aclrEls_)imit Detector | e | (aog) | Remark
7 46.8303| 3514 | -1442 | 2072 | 4000 | -19.28 | peak
2 70.3365| 37.16 | -19.69 | 1747 | 4000 | 2253 | peak
3 T17.7725| 37.93 | 2118 | 16.75 | 4350 | -26.75 | peak
3 187.7530| 3856 | 2114 | 1742 | 4350 | -26.08 | peak
5 4805276 3698 | 1153 | 2545 | 46.00 | 2055 | peak
5 8274934 3341 | 601 | 27.10 | 46.00 | -18.90 | peak
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Product Sofety

Job No.: AT1404713F Polarization: Vertical
Standard: (RE)FCC PART15C 3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: On Distance: 3m
80.0 dBu¥/m
Limit: —_
Margin:

40

Lv3

1 _ 3 4 5 ;
W : WM

0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 700 1000.000
No. (ancjz') (ngﬁgixﬁ) (Z%?:m?)r (dgiixljlr:w) (cli_liimi\tff Ow(ec:Els_)imit Detector | "e2Y | (ogy | Remark
7 456048| 4646 | 1436 | 3210 | 40.00| -7.90 | peak
2 68.1514| 4442 | -18.82 | 2560 | 40.00 | 1440 | peak
3 136.0391| 4159 | -1827 | 2332 | 4350 | -20.18 | peak
3 180.6488| 4068 | -16.79 | 23.80 | 4350 | -19.61 | peak
5 2565211| 4164 | 1401 | 2763 | 46.00 | -1837 | peak
6 4805276| 3791 | 1153 | 2638 | 46.00 | -19.62 | peak
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Job No.: AT1404713F Polarization: Horizontal

Standard: (RE)FCC PART15C 3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH

Note: 802.11b(2412MH?2z) Distance: 3m

96.9 dBu¥/m

Limit: —_—

AVGE: —_

K WW

1000.000 2000 2000 [MHz) 5000 G000 7000 eD0o0 9000 1 @000, 0Do
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(dBuvim)|(dBuvs| (dB) |P¥5%"| @m) | (deg) | e
11200.000| 36.69 | 11.71 | 4840 | 7400| -2560 | peak
2 11200.000] 2042 | 1171 | 3213 | 5400| -2187 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
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Product Sofety

Job No.: AT1404713F Polarization: Vertical
Standard: (RE)FCC PART15C 3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: 802.11b(2412MHz) Distance: 3m
96.9 dBu¥/m
Limit: —_—
AVG:

=

a7 L/‘M

1000.000 2000 2000 [MHz) 5000 G000 7OOOSDOD 9000 1 8000, DD
No. ﬂﬁ% (ﬁéﬁﬂ'ﬁ% (Z%ﬁﬁ)r (dFéi?}fr'ﬁn (éér% Ov?crléimlt Oetector | "CON | Gagy | Remark
i 4825000 6665 | 334 | 6999 | 7400| -401 | peak
2 4825000 4581 | 334 | 4915 | 5400| 485 | AVG
3 7247500 3365 | 848 | 4213 | 7400| 3187 | peak
4 7247500| 5324 | 848 | 6172 | 5400| 772 | AVG
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Job No.: AT1404713F Polarization: Horizontal
Standard: (RE)FCC PART15C 3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: 802.11b(2437MHz) Distance: 3m
96.9 dBu¥/m
Limit: —_—
AVE: —

" MW

1000000 2000 2000 [MHz) 5000 G000 70OOD 90009000 18000.000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(@BuVim)|(@Buv/| (dB) |"Z59%"| m) | (deg) | REMaT
8097 500| 39.00 966 | 4866 | 7400 | -2534 | peak
2 8097 500| 20.49 966 | 3015 | 5400 | 2385 | AVG
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Job No.: AT1404713F Polarization: Vertical
Standard: (RE)FCC PART15C 3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH):  24.3(C)/55%RH
Note: 802.11b(2437MHz) Distance: 3m
96.9 dBu¥/m
Limit: —_—
AVE: —

e

T

1000, 000 2000 3000 [MHz) 5000 G000 OO0 20009000 1@2000.000
No. (Eﬁi} (Egﬁfrlpng} (E%?rt]?)r (dgi?.ruf:q} (<|1_|Bmul\.tu OVEEE;M Detector H[?r?ur::t d{%ger:)e Remark
1 4867 500| 6641 3.41 6982 | 7400| -418 | peak
2 4867.500] 4572 3.41 4913 | 5400| -487 | AVG
3 7332.500| 51.62 853 | 6020 | 7400| -13.80 | peak
4 7332500 3244 8538 | 4102 | 5400| -1298 | AVG
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Job No.: AT1404713F Polarization: Horizontal

Standard: (RE)FCC PART15C _3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH

Note: 802.11b(2462MH2z) Distance: 3m

969 dBu¥/m

Limit: —_—

AVG: —_

1000, 000 2000 3000 [MHz) 5000 GOOD0 7OOOS000 9000 18000.000
Freq. Reading | Factor | Result | Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |[PF5°°"| em) | (deg) | REMa
8097 500| 38.82 966 | 4848 | 7400 | -2552 | peak
2 8097 500| 18.99 966 | 2865 | 5400| -2535 | AVG
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Job No.: AT1404713F Polarization: Vertical
Standard: (RE)FCC PART15C _3m Power Source: AC 120V/60Hz for Adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: 802.11b(2462MHz) Distance: 3m
969 dBu¥/m
Limit: —_—
AVE: —
1
%

1 000, 000 2000 2000 [MHz) 5000 G000 7000 90009000 18000.000
No. (Eﬁcjz'} (Egﬁxdxlpng} (Z%?rt]?)r (dFéiS\ﬂr'r‘n) (:Ij_ll':imul\tv'f Ov?ééimlt Detector H[ilrﬂr;t d(?dgege Remark
1 4910.000| 6597 349 | 6946 | 7400| -454 | peak
2 4910.000| 4562 349 | 4911 | 5400| -489 | AVG
3 7375.000| 4869 863 | 57.32 | 7400 | -1668 | peak
4 7375.000| 30.02 863 | 3865 | 5400| -1535 | AVG
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5. PHOTOGRAPH

5.1. Photo of Conducted Emission Measurement

5.2. Photo of Radiation Emission Test
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APPENDIX | (EXTERNAL PHOTOQOS)

Figure 1
The EUT-Overall View
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Figure 2
The EUT-Front View
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Figure 3
The EUT- Back Vi_(_:vy

Figure 4
The EUT- Back View
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APPENDIX I (INTERNAL PHOTOS)

Figure 5
The EUT-Inside View

Figure 6
PCB of th_e_ EUT-Front View
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Figure 7
PCB of the EUT-Back View
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Figure 8
PCB of the EUT-Front View
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Figure 9
PCB of the EUT-Back View
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Figure 10
PCB of the UT-F ront View
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Figure 11
PCB of the EUT-Back View
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Figure 12
PCB of the EUT-Front View
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Figure 13
PCB of the EUT-Back View
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